FIGURE 1-1. OPERATOR STATION
Tall Cab and Windows
S/N 800300 Only

/52{]15[-‘- Bt X

LREOTRA T e o

et LY Lo T IV EITIS

B40141 640140 640104 640103

NOTE: Locomotive lights and side window wiper assembly are options.

DEC/2007 (640185) 80D-1-1, Page 1


cpopovici
Typewritten Text

cpopovici
Line

cpopovici
Line

cpopovici
Line

cpopovici
Line

cpopovici
Text Box
5190422

cpopovici
Text Box
5190422


FIGURE 1-2. OPERATOR STATION
Seat and Controls

DEC/2007 (460350/460328) *Not Illustrated 80D-01-2, Page 1



FIGURE 1-3. OPERATOR STATION
A/C & Heat
S/N 800300 and Above

DEC/2007 (460320) *Not Illustrated 80D-01-3, Page 1



FIGURE 1-4. OPERATOR STATION
Cab Pressurizer
S/N 800300 and Above

DEC/2007 (460320) *Not Illustrated 80-01-4, Page 1



FIGURE 1-5. OPERATOR STATION
Perimeter Lighting (Option)

NOTE: This assembly is used on snow machines equipped with a V-Plow.

DEC/2007 *Not Illustrated 80D-01-5, Page 1



FIGURE 1-6. OPERATOR STATION

Cab Steps

ITEM PART UNITS PER

NO. NO. DESCRIPTION MACHINE
1 700367 Step Assembly (5" Deep Steps)......ccvvvevnnnns 2
2 700358 Step Frame w/3 Steps......cccccveeeevvinnnen, 1
3 700362 BOtOM SteP .vovvveeiiiiiieeeieeeee e 1
4 680098 Rubber Step Hanger ...........ccccoocveeenen 2
5 700363 Hanger Retainer...........cccccceevvviiviieennn. 4
6 0339 HH BOIt 3/8-16 X 2....eevvveeviiieeeiieee e 8
7 2660 Stover Nut, 3/8 ......ooevvveeeeieeieeeeeeee 8
8 700364 Rear Handrail ... 1
9 700365 Step Handrail ............ovvvvviviiiiiiiiiiiiiiieiiireeeeens 2
10 700361 Walkway (Grip Strut) .......ceeeveeeviiiiiiiiieeeeeeens 2
11 700391 Step Connector Bar..........cccvvveeveeiiniiiiieeee, 1
12 0559 HH Bolt %2-13 X 1-1/2...ccveeiiiiieeeciiee e, 8
13 3042025 Stover NUt, Y2-13 ..o 8
14 0331 HH Bolt, 3/8-16 X 1-1/2.....ccccceeeiiiiieeiiiireenee 2
15 2506 Stover NUt, 3/8-16 ........c.coevvveeeieeeeeeieiieeeee, 2
16 2762 3/8” LOCKWASNET ......ccveiiiiiiiiiiiiieee e 2

DEC/2007 (460319) *Not Illustrated 80D-1-6, Page 1



FIGURE 2-1-1. Axles and Drive Housing
rdco 35 mph w/24” Demountable Wheels

Service from the Ground Up™

SEE PAGE 2

B-16460 Axle Shatt (1)

3060483 Hardened Washer (12)
3027042 Hex Jam Nut 5/8-11 (12)

B-24376 Bearing Cover (2)

(C-32026 Bearing Housing (2)
4139 Journal Bearing (2)

700388 Spacer (2)

700387 Bearing Cover Assy (2)
46230055 Insulator Ring(2) or

. | ' ' 2775920 Bolt, 5/8 x 7-1/2 Gr 8 (12
46230054 Insulator Ring wiFlat (2) / 3060483 Hardene()i( Washerr(12() )

76340105 Non-Insulated Strip (2)

22109710 Non-Metallic Bushing (12)
86969128 Wheel, 24" (2)

63244125 Ring Retainer (2 | ]
51482612 Wheel Stud Nut (12) ) - 3071035 Cotter Pin (2)
Torque to 500-550 Ft./Lbs.

7007 Timken Washer (2)

7301 Slotted Castle Nut (2)
Torque to 1800-2200 Ft/Lbs

OCT/2021 (460311) *Not lllustrated M7B-2-1-1, Rev. A, Page 1 of 3



FIGURE 2-1-1. Axles and Drive Housing
rdco 35 mph w/24” Demountable Wheels

Service from the Ground Up™
2175311 Bolt (5) o A-16462PROD Breather Assembly
30644;61;‘;;';“;3:‘”0(? [/ 4120 Spherica Baring
-16306 Outer Cover
é\ f 0503 Hex Head Plg

2174786 Bol () |
7320 Bonded Seal Washer (3) E-16301 A Housing

A-16307 Cover

4138 Cone A16315 Gaske!
B-16314 Cage Spacer
B-16463 Gasket ;

SEE PAGE 3

7643 Snap Retaining Ring

3900-35 Seal \ 4131 Roller Bearing
- g C-16324 Hypoid Pinion (Part of A-39110)
C-16319 Bearing Cage A@/ 134 Core
A-16312 Bearing Spacer (2)
<4 BA6313PROD Shims Cage
05121 End Yoke 16303 Cage Piston (® Torque to 455 Fllb

Not Shown: A-16464 Yoke Washer (&> Torque to 700-00 FtLb
Magnetc Pug; 3743 51486001 Stover

Transducer. 8606

OCT/2021 (460311) *Not lllustrated M7B-2-1-1, Rev. A, Page 2 of 3



FIGURE 2-1-1. Axles and Drive Housing
rdco 35 mph w/24” Demountable Wheels

Service from the Ground Up™

A-16308 Spacer

C-16325 Hypoid Gear {Part of A-39110)

D-16302 End Cover

WL aWs 4137 Bearing Cup
st A6181 Sieve
B-16332 Security Washer 7? U 4 ( 3900-34 Seal
(12669 Stover Nut | g B-18306 Quter Cover
2775301 Bot 9)
4136 Bearing Cone o
3-16184PROD Shim /

<®> Torque to 180-200 FLb
Torque t045-55 FULb 2775311 Bolt (5)

3064476 Lockwasher (3)

OCT/2021 (460311) *Not lllustrated M7B-2-1-1, Rev. A, Page 3 of 3



FIGURE 2-1-2. Axles and Drive Housing
Truck Style Axle

H ﬁ// 2783894 Sacket Hd Capscrew (8)

11508010 Truck Style Differential Axle

86969130 Wheel (2)

22103267 Bushing (20)

46230063 Insulator Ring (4)

63424130 Retainer Ring {2)

AUGUST/2012 (96801010) *Not Illustrated M7B-2-1-2, Page 1 of 1



FIGURE 2-2-1. Axles and Drive Housing
Standard Axle Suspension

N

Servies irom the Ground Ug™

3001041 Hex Nut 5/8 (8)

3064482 Lockwasher 5/8 (8)
3027042 Hex Jam Nut 5/8 (16)

2797811 Bolt Flt Hd Soc 5/8 x 1-3/4 (16)

2797861 Bolt Flt Hd Soc 5/8 x 3 (8)
Torque to 80-90 Ft/Lbs @

(T) Torque to 80-90 Ft/Lbs
680017 Side Wear Plate (16)

75760059 Axle Travel Stop Plate (8) Co A\
Used on S/N 800508 Only <::f
A-25371 Stop Plate (8) RV 1™ [680099 Wear Plate Kit Includes
& Qty 8 of 680016 Front Wear Plate
2776087 Bolt 3/4 x 2-3/4 (24) )
OnSNSS08 Oy Qty 16 of 680017 Side Wear Plate
2776071 Bolt 3/4 x 2 (24)

3065928 Lockwasher 3/4 (24)

(T)Torque to 140-160 Ft/Lbs @ :
ﬁ %/— 9547 Inner Spring (8)
% 9548 Suspension Spring (8)

680016 Front Wear Plate (8)

9521 Outer Spring (8)

B-4726-1 Pin (8) A-32791 Spacer (8)

A

@ Torque Required
*Not Illustrated M7A-2-2-1, Page 1 of 1

JAN/2015 (96800018)



FIGURE 2-2-2. Axles and Drive Housing
Truck Axle Suspension (Part of Kit 98800063)

45388001 Truck Style Axle Housing

2797811 Bolt Fit Hd Soc 5/8 x 1-3/4 (16)
Torque to 80-90 Ft/Lbs @\
57389605 Side Wear Plate (16) ﬂ

2797861 Bolt Fit Hd Soc 58 x 3 (8) — >

3027042 Hex Jam Nut 5/8 (16)
3001041 Hex Nut 5/8 (8)

Nip \);/,/ g 3064482 Lockwasher 5/8 (8)
. 57389606 Front Wear Plate (8)

Torque to 80-90 FtiLbs T \' Z :p |
. |
A-25371 Stop Plate (8) o1l :
! i 98800065 Wear Plate Kit Includes

2776071 Bolt 34 x 2 (24) | Qty 8 of 57389606 Front Wear Plate

3065928 Lockwasher 3/4 (24) L Qty 16 of 57389605 Side Wear Plate
Torque to 140-160 Ft/Lbs i
9521 Quter Spring (8) i

9547 Inner Spring {8)
B-4726-1 Pin (8)

O Torque Required

FEB/2015 (98800063) *Not Illustrated M7A-2-2-2, Page 1 of 1



‘0)Y) Nordco
a Wabtec‘ck:o‘rﬁpa‘n"y

Parts Sales 1-8

2775997 Brake Cage Bolts
{Stored at Rear of Machine)

750240 Brake Cylinder (1)
SK-750240 Seal Kit (1)

3626150 Brake Compression Spring (1)
700370 Spring Retainer (1)

700309 Red End Clevis (1)
Includes Pin and Cotter

2799 Cotter Pin 1/8 x 1-112 (2)
700369 Clevis Pin (1)

w&n%\
TO FRAME )

802303 Brake Arm Pin (2) M
3070623 Cotter Pin 3/16 x 1-1/2 (4)

LAST VERIFIED: MAR/2023

FIGURE 3-1. HYDRAULIC BRAKES

Cobra Style
21880006 Breather {1)
WELDED 700317 Cylinder Cap End Pin (1)
RAME
700287 Brake Arm (2)

3607475 Spring (Part of Arm)

See Note Box Below
3801052 Grease Fitting (2)

00329 Brake Retainer Washer (6)

,, 7
é;— 620115 Retaining Ring 2-1/4" (2)

700319 Keeper Plate ;1&
2774526 Bolt, 516 x 7/8 (2)
3064467 Lockwasher (2)

21800099 Brake Head Bracket (2)

3042025 Nut 1/2-13 (2)

70900080 Brake Shoe 24" (2)

2775371 Bolt, 112 x 4172 (2)

NOTE
Q If replacing spring,
tack weld in three
places at bottom
of bolt head.

3060500 SAE Flat Washer 1" (4)

*Not lllustrated M7B-3-1, Rev. B, Page 1 of 1



FIGURE 5-1. TRANSMISSION

and DRIVESHAFTS
S/N 800300 and Above

DEC/2007 *Not Illustrated 80D-05-1, , Page 1



FIGURE 5-1. TRANSMISSION

and DRIVESHAFTS
S/N 800300 and Above

OPTIONAL DRIVE SHAFT PROTECTION KIT 460121

DEC/2007 *Not Illustrated 80D-05-1, , Page 2



FIGURE 5-2. TORQUE ARM
S/N 800300 and Above

USE "GREEN" LOCTITE
RC-680 ON OQUTSIDE OF
#4 AND INSI|DE BORE
OF BRACKET

MAIN FRAME

DEC/2007 (460307) *Not Illustrated 80D-05-2, Page 1



FIGURE 5-2. TORQUE ARM
S/N 800300 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION ASSEMBLY
1A 802063 Curved Torque Arm.........ccccceevveeeeennnn. 1
2 B-4726-1 PiN e 2
3 A-10973 SPACET ...ttt 2
4 4120 Bearing.......cccuuveuueiuiiiiiiiiiiiiiiiiiiiiiiieeees 1
5 7641 Retaining RiNG...........uvvvvvviviiiiiiiiiiiinnn, 4
6 A-27236 BUShING ...covvviieeieeiie e 1
7 4731-5 WaASNET.....cooiiiiiiiii e 4
1B B-24939 Straight Torque Arm.......ccccceeeeeeenninnns 1
2 B-4726-1 PiN e 2
3 A-10973 SPACEN ... 2
4 4120 Bearing.......cccuuueueeuuiiiiiiiiiiiiiiiiiiiiiiiiaees 1
5 7641 Retaining RiNG..........cuvvvvviiiiiiiiiiinininnn, 4
6 A-27236 BUShING ...ovvviiiieeeei e 1
7 4731-5 Washer.......ccooooci 4

DEC/2007 (460307) *Not Illustrated 80D-05-2, Page 1



DEC/2007 (460325)

FIGURE 6-1. BATTERIES

S/N 800300 and Above

*Not Illustrated

. 5 FEET e
ENG INE
MOUNT ING
BOLT
/-\
O O O & y L9 FEET 6 FEET
_‘ ] L] POS.
] ] ]
~ N ~ M/
L — L] M FRAME STUD
3 FEET
~ /]
O < A
L POS. \ 13 FEET
5 FEET
N
NEG
— 10 FEET
520032
BLACK BOOT: 500086 /" # Gouge
RED BOOT: 500087
BATTERY CABLE: 520036 (PER FT)
BATTERY CABLE LUG: 8866 MASTER
BATTERY TERMINAL (POS): 8865 CIkcoLT
BATTERY BOX: 700360 @ CINSIDE
BATTERY: 520018 (12V 1300 CCA) BAReL )

80D-06-1, Page 1



FIGURE 6-3. RAIL SWEEP

Element Style
S/N 800300 and Above

DEC/2007 (460273) *Not Illustrated 80D-06-3, Page 1



Seq Stock code

FIG 6-5. STANDARD DECALS (460315

Qty U/m

Description

Long description

10 690180 2 EA [DECAL,MACHINE SPECIFICATION M7

12 690182 2 EA |DECAL,MODEL M7

14 156403802098 1 EA [BLANK,PATENT PLATE

16 29300186 2 EA |DECAL,WARNING "HEARING PROTECT

18 56405131 1 EA [PLAQUE,BATTERY BOX"JUMP START"

22 810678 2 EA |DECAL,MADE IN CANADA

24 690177 1 EA [DECAL,LUBE CHART FRONT M7

26 690178 1 EA |DECAL,LUBE CHART CENTER M7

28 690179 1 EA [DECAL,LUBE CHART REAR M7

30 690161 1 EA |DECAL,REAR BRAKE LOCK UP M7

32 690162 1 EA [DECAL,FRONT BRAKE LOCK UP M7

100 |56357102098| 1 EA [PLATE,NAME,BLANK

102 56420004 8 EA [DECAL,DANGER "PINCH POINT"

104 56420003 2 EA |DECAL,DANGER REVISION -- "DO NOT CLIMB UNDER"

106 56420012 5 EA [DECAL,LOCKUP POINTS REVISION --

108 56420001 2 EA |DECAL,CAUTION GENERAL SAFETY 10" X 10" REVISION --

110 56420002 2 EA [DECAL,3 X 5 REVISION-- "CAUTION WATCH YOUR STEP"
112 56420007 2 EA |DECAL,WARNING FOR EXHAUST EMISSIONS REVISION --
114 A-31369 4 EA [DECAL,JACK HERE

116 A-31371 4 EA |DECAL,LIFT HERE

118 810668 1 EA [DECAL,MASTER CIRCUIT BREAKER REV.# 1850

120 800196 1 EA |DECAL - ENGINE OIL DRAIN

130 690105 1 EA [DECAL,MACHINE UP MACHINE DOWN |TURNTABLE M2-14

134 690042 2 EA |DECAL,NORDCO,EXTRA LARGE (7.5 X 22"

136 690158 2 EA [DECAL,NORDCO-MEDIUM WHITE BACKGROUND

138 29300014 2 EA |DECAL,NORDCO MEDIUM-SIZE USE DWG 9749 1008

142 56424502 5 EA [DECAL,DISCONNECT BEFORE WELD TIER 2 ENGINE ECU PROTECTION
142 690181 5 EA |DECAL,CAUTION DISCONNECT BEFORE WELDING M7

144 810897 2 EA [DECAL,ENGAGE 5TH LINK PRIOR TO TRAVEL

146 690035 2 EA |DECAL,ETHER WARNING

150 56420030 4 EA [DECAL,GREASE,CIRCULAR

151 56420031 13 EA |DECAL,GREASE,RIGHT ARROW

152 56420032 13 EA [DECAL,GREASE,LEFT ARROW

153 56420033 22 EA |DECAL,GREASE,DOWN ARROW

154 56420034 22 EA [DECAL,GREASE, TOP ARROW

160 802263 1 EA |DECAL,MACHINE EXCEEDS PLATE-C IN TRAVEL POSITION
162 810839 1 EA [DECAL,PLOW BLADES ARE WIDER WHEN PARTIALLY EXTENDED
164 56404927 1 EA [PLAQUE,VALVE OPEN/CLOSE REVISION -

166 690156 2 EA [DECAL, "24 VOLT SYSTEM", 1" WHITE CAST ARIAL

180 690150 1 EA |DECAL, RIGHT JOYSTICK FUNCTION DIAGRAM, M7

182 690152 1 EA [DECAL, LEFT JOYSTICK FUNCTION DIAGRAM, M7

184 690157 1 EA |DECAL, MAIN ELECTRICAL SWITCH DISCONNECT M7




FIGURE 7E-1-1. JOHN DEERE ENGINES
John Deere 6068HF — Tier 3

With Clutch Disconnect
S/N 800300 and Above

DEC/2007 *Not Illustrated 80D-07E-1-1, Page 1



FIGURE 7E-1-1. JOHN DEERE ENGINES

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
1 600242 Engine, John Deere 6068HF ................... 1
2 600117 . Switch, Temperature..............cccoeeeeeeennn. 1
3 600118 . Switch, Pressure (12PSi) ...ccccevveeeeeeeennnnnn. 1
4 600195 . Drive, Triple Pump ..., 1
5 500011 LPump, Gear....ooooi, 1
6 3890167 . Filter, Primary Fuel (Canister)................ 1
7 3890210 CFilter, Oili e, 1
- 35710750 .. Seal, Reusable O-Ring ............ccceeeeeee 1
8 3890165 . Separator, Fuel/Water...................ceeen. 1
9 3890142 . Filter, Outer Air.......ccovvveeeiiiieiiieeeeeeeennn, 1
10 3890144 . Filter, INner Air oo 1
11 17560010 . Belt, Serpentine ..........cccccceeeeiiieiniieiiinnnn, 1
12 37580025 CARENAtOr (v, 1
13 7087100 . Indicator, Air Restriction..........c..ccoeevene... 1
14 61231242 . Relay, Intake Heater Small ................... 1
15 61231248 . Relay, Intake Heater 24V Continuous.... 1
16 50480870 CMUFFLEE e, 1
17 37750012 . Governor, Air Compressor...........cceee.... 1
18 61200101 Potentiometer, Throttle Control................ 1
19 802228 Harness, JD Engine...........cccccceevviinnnn, 1
20 Dome Light (Optional)..........ccccceeeeenninnnes 1

DEC/2007 *Not Illustrated

John Deere 6068HF — Tier 3

With Clutch Disconnect
S/N 800300 and Above

80D-07E-1-1, Page 2



FIGURE 7P-1. PUMPS

00400 Ad = ASSY 4 0.00 EA
00405 'BO0G49 PUMP 90 SERIES 100 CC M7 TRACK DRIVE 4640 PSI 1.00 EA
00410 2775301 BOLT HEX. HD. 14213  1-1/2" Plated Grade 5 400 EA
00412 3060477 WASHER FLAT 1/2" ALLOY DI Chromate Alloy 400 EA
0414 3506 PLUG, DRYSEAL 1/8" 200 EA
00416 053T-12-12 TEE RUN STR. THREAD 12 RE04S (10/Pkg ) 100 EA
00418 2076239 CONMECTOR STRAIGHT THREAD B FE0%-S  (&/PKG.) 1.00 EA
00422 N-047 4 BOLT FLANGE 100 EA
00424 FFIBEBTIEIES  ADAPTER,ORING TO ORS #6 TRACK DRIVE HOSES M2-14 100 EA
00426  0503-20-20 COMMECTOR STRAIGHT THREAD 20 FA0X-S  (5/Pkg.) 1.00 EA
0455 0268604 STAUFF TEST COUPLING (MALE)  WITH SAFETY CAP 100 EA
00458 0510-6-4 ADARTER 100 EA
00482 00771 HOSE, TRACK DRIVE NO DISCONNECT M7 2.00 EA
45 000454 HE20101JCIDLCK ASSY HOSE SUCTION TRACK DRIVE  M2-14 NO CLUTCH 1.00 EA
|49 BO00E00 A5 = ASEY 5 0.00 EA

DEC/2007 (460340) *Not Illustrated 80D-07P-1, Page 1



FIGURE 7P-1. PUMPS

MAIN CONTROL PUMP

[ - =

A B [ C [ D [ E [ F

1 |PUMP ASSEMBLY

| 2 |Sequence Stock code Description Long description Quantity per UW/m
| 3 [booosz2 'B02286 DECAL CAUTION PRIOR TO TRAWVEL 1.00 EA
L'DEIDZDEI Al T ASSY 1 000 EA
| 5 foonz0z2 500550 PUMP DOUBLE SERIES 45 FRAME E WWITH REAR GEAR 1.00 EA
iﬁDDQQD HE40074X331LCK  HOSE, SUCTION 212 X 74" LG 100 EA
| 7 foonzzz M-061 SPLIT FLANGE KIT 2 142 CODE b1 1.00 EA
| 5 [oonz24 F-689 CLAMP HOSE 73-790M MIKALOR 200 EA
i'DEIDZZB 63735 SPLIT FLANGE HOSE BARE 90 ELBO | DMIC #5BE-2500 1.00 EA
| 10 foo0z2s 3637 PLUG - 1/4" NPT 5Q. HEAD 1.00 EA
lﬁDDQSD 5391 COUPLING, 1/4" NPT HALF 100 EA
|12 foonz32 2503-4-6 ADAPTER 1.00 EA
| 13 [Do0234 2503-12-12 ELBOW 90 DEG C-RING/FLARE -12 1.00 EA
l’DDDEE 00673 FLANGE 4 BOLT 1-14 SAE CODE G2 1.00 EA
| 15 [D00235 2503-20-20 ELBOW 90 DEG O-RING/FLARE -20 1.00 EA
iﬁDDZdD HE20063JCJD1KCK ASSY HYD HOSE #20 63"LG 1.00 EA
| 17 foo02s3 500770 FLANGE SPLIT 1-1/2 CODE B1 1.00 EA
| 15 [Do0254 6373-3 SPLIT FLANGE, HOSE BARE 2" SPLT FLNG 1-1/2" 90 DEG ELBOWY 1.00 EA
E'DDDES E00769 FLANGE, 4 BOLT 1-1/4 SAE CODE 61 1.00 EA
| 20 fbo0256 053T-16-16 RUN TEE STRAIGHT THREAD 16 RA0X-5  (2/Pkg.) 1.00 EA
AﬁDDEEB 221501-16-B ADAPTER - REDUCING 1.00 EA
| 22 foonze2 10285608 COUPLING MALE/FEMALE # FLARE | STAUFF 1.00 EA
| 23 fbo0ze6 3g97 CLAMP, MIKALOR 5863 200 EA
ﬂ'DDDBDD A3 e AREY 3 000 EA
| 25 fbon302 54218493 WALYE DE-STROKE 24 Refer Part Sales to OAK CREEK 1.00 EA
ﬁﬁDDSM 05CP-B PLUG HEX HEAD 3/8 ORE B PSOM-5  (100/Pkg.) 1.00 EA
| 27 000306 2076239 CONNECTOR STRAIGHT THREAD G Fal4S  (B/PKG.) 200 EA
| 26 [bo030s 0R0440 ELBOW 90 DEGREE S5TR. THREAD |6 C50%-5  (10/Pkg.) 100 EA
ﬁ'ﬂDDmB 700213 BRAZKET PUMP UNLOAD WALVE 1.00 EA
| 50 foo0317 1484-27 BOLT, HEX W10 - 1.5 X 25MM METRIC 1.00 EA
i'DEIDSH 2779-3 WASHER LOCK 10MM Plated Grade & 1.00 EA
| 532 oot 2774321 BOLT HEX. HD. 14420 x 2" Plated Grade & 200 EA
| 33 fbon3z0 B060464 WASHER FLAT 1/4" SAE Plated Grade 5 200 EA
i:DDDBZ 2656 MNUT STOVER 1/4"-20 Plated Grade & 200 EA E

DEC/2007 (460340) *Not Illustrated 80D-07P-1, Page 2



FIGURE 8-1. HYDRAULIC TANK
S/N 800300 and Above

FEB/2012 (460302) *Not Illustrated 80D-08-1 Rev B, Page 1



FIGURE 8-1. HYDRAULIC TANK
S/N 800300 and Above

43690010
(4 Pumps)
43690008
(3 Pumps)

FEB/2012 (460302) *Not Illustrated 80D-08-1 Rev B, Page 2



DEC/2006 (802240)

FIGURE 8-1-1. HYDRAULIC TANK
ESPAR HEATER
S/N 800300 and Above

Refer to Fig 8-1 for updated
hyd tank photo

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
1 8986 Espar Heater .........oovvvvvvvivivivieiiiiieieeeeeeeeeeeeeee 1
2 K-010 HOSE ... 1
3 8854 Heat Exchanger (Thermal Liner) ..................... 2
4 GH663-12 HOSE ... 1
*Not lllustrated 80D-08-1-1, Page 1



Parts Sales
1-800-647-1724

rdco

Hydraulic O Cooler
(Mscro Swalch Settings)

210F
180 F
160 F
140 F
120 F

]
.
.
(.
w100 F

AUG/2013 *Not lllustrated

FIGURE 9-1. HYDRAULIC OIL COOLER

S/N 800300 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
1 500385 Hydraulic Oil COOIEr ........ccevveeeeiiiiiiiiieeeeeeies 1
-- 500383 R O10 o] (5] g 0] (I 1
-- 500384 R 00 [0 (=Y gl == o SR 1
2 660121 Controller Kit........ooveeieiiiiieie e 1
2A 96391051 I O1a] 111 70]|[=T TR 1
2B 7022557 ... Temperature SEeNSOor .........ccccccevvivieiiienennn. 1
2C* 2076046 . Adapter #8 O #6....vveeeiiee e 1
3 0603-20-16 Reducing Adapter.........ccouveeiieinniiiiiiieeiee s 1
4 053T-20-20 Tee Adapter ... 1
5 802337 Cooler Mount Flat..........coceveiiiiviieieiiiieceeeeiees 2
6 2503-20-20 90° EIDOW ..o 1
7* 802335 Removable Cooler Mount ..........ccccoeevvveerernnnn. 1

Mounting hardware:

10 0339 3/8" X 2 BOlt .o 8
11 2735 3/8" SAEWaSher .......oovvveeeiiiieeeeieeeeeee 8
12 2762 3/8” LOCKWASNEN .....ccovviiiiiiiiiiiee e 8
13 2506 T S VLU | R 8

80D-09-1, Rev. A, Page 1



FIGURE 10-1. FUEL TANK
S/N 800300 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
1 700368 Fuel Tank 150 Gallon................cceeeeeeennn. 1
2 22840030 Fuel Filler Cap.......ccoccvvvvieeiiiiiiiiiiieeeee 1
3 6090178 Fuel Filler Strainer.........ccccccoovvviiiiieennnenn. 1
4* 2503-8-8 90° Elbow (Used on Item 11)................... 2
5 810647 Fuel Sender ........ccoooiviiieeiiiiiieeen 1
6 05CP-6 Hex Head Plug......cccoooeeeviiiiiiiiiiii e, 1
7 2503-8-8 EIDOW ... 1
8 06CP-8 CaAP e 1
9 1980765 CONNECTON c.vvviiiiieeiieeie e 1
10 06CP-12 CAP ittt 1
11 F-426 Ball Valve ........cooeeviiieeeeeee 1
12 05CP-8 Hex Head Plug..........cccvvieeiieeiiiiiieeeen 1
13* A-31372 Diesel Fuel Specification Decal ............... 1

Mounting Hardware (not shown):

15 771 Hex Bolt, 5/8 x 1-1/2 Grade 8 .................. 4
16 2766 LOCKWASNET .. ccvvieeeiieeieeeeee e 4
17 2755-2 Flat Washer ... 4

DEC/2007 (460303) *Not Illustrated 80D-010-1, Page 1



FIGURE 11-1. FRONT PLOW

TIE JUMPERS
S/N 800300 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE

-- 800069 BTI Tie Jumper Assembly .........ccccevvvvvvenenen. 1

21 840151 . Tie Jumper Adapter......ccccceevvvecciveeeeeeeeiennnns 1

22 840152 . Front Skid Shoe ...................l 1

23 3042025 A HEX NUL e 4

24 3060477 LWL Flat Washer ..., 4

25 2453 . Ya X 4-1/2 Hex CapSCreW.......ccccvveeeeeeeesnnnnn 6

26 3042028 Y NUL 6

27 2755-3 YaFlatWasher............. 6

NOV/2009 (800069) *Not Illustrated 80D-11-1, Rev. A, Page 1



FIGURE 11-2-1. FRONT PLOW

Left Ballast Plow
S/N 800300 Only

DEC/2007 (460353/460354) *Not Illustrated 80D-11-2-1, Page 1



ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
1 A-40548 Plow Hinge ROd..........cooiiiiiiiiiiiiiiiieeeeee, 1
2 A-5200-61 Keeper Plate...........ueveviiiveiiiiiiieieiiieieieininnnennnnns 2
3 2774531 CapsCrew 5/16 X L....ceveeeeiicciiieeeieeeeesiieeeeeeenn 4
4 2761 5/16" LOCKWASNET .....ccovveiiiiiiiiiiee e, 4
5 3004 Fitting, Grease ........cccceeviiiiiiiiiieie e 3
6 2768 WASKET ..o 1
7 0875 BOIt e 1
8 810491 Pin, Cylinder Pivot ..o, 2
9 860535 Bushing, Cylinder Pivot ..........cccccoiiiiiiiiennnnn. 8
10 7500-120 CYIINAEI.....iiiiiiiec e 1
- SK-7500-98 e SEAIKIL et 1
11 3895 Clamp, SUPPOIt......c.eeeeiiiiiieeiiiiee e 4
12 0335 Bolt, Hex 3/8 X 1-3/4 ..o 1
13 2735 Washer, 3/8" ... 1
14 700294 Plow Blade.........cccoovveeeeiiiiieiieeee e 1
15 A-25077 BUSHING...ccoiiiiiiiiiiei e 2
16 860310 Element Clamp ...........vvvviiiiviieieieiiieininieinieennnn, 2
17 0615 BOIt, Y2 X 6. 4
18 3042025 NUL, SEOVET ..ccveieee e 4
19A B-40792 Plow Element (Derby).......cccceeviiiiiiiiiiiiieneeenn. 20
19B B-40791 Plow Element (U-NOVA) ...........cevvvvevvveivinrnnnnnns 20
19C B-27738 Plow Element (Polyco) ......ccccccvveeeiiiiiiiiiieeeen, 20
20A A-40323 Blade, 4-Hole (Standard)..........cccocveeiniinennnnn 2
20B 840166 Blade, 4-Hole (BTI/Nordco) %2" ........cccuveeeeeennn. 2
20C 840167 Blade, 4-Hole (BTI/NOrdco) 34" .........vvvvvvvvnnnns 2
21A A-25095 Blade, 3-Hole (Standard)...........ccoceeevniinennnnn. 2
21B 840164 Blade, 3-Hole (BTI/Nordco) %2".......cccoeveeeenne. 2
21C 840165 Blade, 3-Hole (BTI/NOrdco) %" ........ccoccvvveennnne. 2
22 0805 Bolt, HeX 5/8 X 3-1/2 ....ooeiiiiieiee e 7
23 2668 NUL, STOVEr 5/8....cciiiiiiieiiieceee e 7
24 2755-2 Washer, 5/8 ... 14

DEC/2007 (460353/460354)

*Not Illustrated

FIGURE 11-2-1. FRONT PLOW

Left Ballast Plow
S/N 800300 Only

80D-11-2-1, Page 2



FIGURE 11-2-1A. FRONT PLOW
Left Ballast Plow
S/N 800301 and Above

]

DEC/2007 (802373) *Not Illustrated 80D-011-2-1A, Page 1



FIGURE 11-2-1A. FRONT PLOW

Left Ballast Plow
S/N 800301 and Above

ITEM PART UNITS PER ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE NO. NO. DESCRIPTION MACHINE
1 A-40548 Plow Hinge Rod..........ccooeiiiiiiiiis 1 23 2668 Nut, Stover 5/8 ..........uvvvvivvviiiiiiiiiiinne, 7
2 A-5200-61 Keeper Plate.........ccccoeieiiiees 2 24 2755-2 Washer, 5/8.........couveeviiiiiiiiiiiiiiiiiieee, 14
3 0195 Capscrew 5/16 X L......ooveeeeeeeeeereieeennee. 2
4 2761 5/16” Lockwasher ............ccccevvvvvveennee. 2
5 3004 Fitting, Grease.....cccccevveeeevveveevvinnnnnnn. 3
6 2768 Washer ... 1

7 0875 BOIt .. 1 For Sliding Door Option, See Figure 11-2-3
8 810491 Pin, Cylinder Pivot...........ceevvvvvinnnnn. 2
9 860535 Bushing, Cylinder Pivot ...................... 8
10 7500-120 CyliNdEer ......oveiiiiiiiiiiieeeee 1
-- SK-7500-98 oo Seal Kt 1
11 3895 Clamp, SUPPOIt........covvveeeeieiiiiiieiieeeee 4
12 0367 Bolt, Hex 3/8 X 3-3/4 .....coeeeeees 1
13 2735 Washer, 3/8” ..o 1
14 810223 Plow Blade ...........ccccooeiii, 1
15 A-25077 Bushing ..., 2
16 860310 Element Clamp..........oooeeeiiiiiiiiiiens 2
17 0615 BOIt, 2 X 6 e 4
18 2664 NUL, STOVEN ..cveieiiieeeeee e, 4
19A B-40792 Plow Element (Derby)...........ceeeeens 20
19B B-40791 Plow Element (U-Nova) ............cccc..e 20
19C B-27738 Plow Element (Polyco) ...........cccceeunnns 20
20A A-40323 Blade, 4-Hole (Standard).................... 2
20B 840166 Blade, 4-Hole (BTI/Nordco) %2"........... 2
20C 840167 Blade, 4-Hole (BTI/Nordco) %" ........... 2
21A  A-25095 Blade, 3-Hole (Standard).................... 2
21B 840164 Blade, 3-Hole (BTI/Nordco) %2"........... 2
21C 840165 Blade, 3-Hole (BTI/Nordco) %" ........... 2
22 0797 Bolt, Hex 5/8 X 3 ..o 7

DEC/2007 (802373) *Not Illustrated 80D-011-2-1A, Page 2



FIGURE 11-2-2. FRONT PLOW

Right Ballast Plow
S/N 800300 Only

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
1 A-40548 Plow Hinge ROd.........cooiiiiiiiiiiiiiiiiieeeeee 1
2 A-5200-61 Keeper Plate........ccccccccvvvvvvviiiviiiiiiiiiiieieieeeeee, 2
3 2774531 CapsCrew 5/16 X L.....ueeeeeeeiiiiiieeeeee e 4
4 2761 5/16" LOCKWASKhET ......ccevveeiiiiiiiiiieee e 4
5 3004 Fitting, Grease......cccceiiiiuiiiiiieie e 3
6 2768 WASNET ... 1
7 0875 BOIt e 1
8 810491 Pin, Cylinder Pivot.........ccccocveeeiiiiiiiieee e 2
9 860535 Bushing, Cylinder Pivot ...........cccooiiiiiiiniennns 8
10 7500-120 CYINAEN ... 1
- SK-7500-98 ST T | | 1
11 3895 Clamp, SUPPOIt ....cocveeiiiiiiiieiiiee e 4
12 0335 Bolt, HEX 3/8 X 1-3/4.....ovvveiiiiiieiiiie e, 1
13 2735 Washer, 3/8" ... 1
14 700294 Plow Blade ........cccevvvveeiiiiiiiiieeie e 1
15 A-25077 BUSHING .oooiiiee 2
16 860310 Element Clamp.....ccccccvvvvviiiiiiiiiiiiieieeeeeeeeeeeee, 2
17 0615 BOIt, 72 X 6 oo 4
18 3042025 NUL, STOVEN ..o 4
19A B-40792 Plow Element (Derby) ........cccoveeeieeiiniiiiiieeenn. 20
19B B-40791 Plow Element (U-Nova)..........ccccvvvvvvnnnnnnnnnnnnn. 20
19C B-27738 Plow Element (Polyco) .......ccccccveveeeiiiiiiiiienenn, 20
20A A-40323 Blade, 4-Hole (Standard)...........ccccoveeinnerennnen. 2
20B 840166 Blade, 4-Hole (BTI/Nordco) ¥2".......ccccceeeeeeenne 2
20C 840167 Blade, 4-Hole (BTI/Nordco) ¥"........ccccvvveeeeeee. 2
21A A-25095 Blade, 3-Hole (Standard)...........ccccoveeviienennnee 2
21B 840164 Blade, 3-Hole (BTI/Nordco) %2".......ccccecuveeennnen. 2
21C 840165 Blade, 3-Hole (BTI/Nordco) %4".......ccccccvvevennee. 2
22 0805 Bolt, HEX 5/8 X 3-1/2.....vvviiiiiiieiiiiiee e 7
23 2668 NUL, StOVETr 5/8 ... 7
24 2755-2 Washer, 5/8.......cccoiiiie e 14

DEC/2007 (460353/460354) *Not Illustrated 80D-11-2-2, Page 1



FIGURE 11-2-2A. FRONT PLOW

Right Ballast Plow
S/N 800301 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
1 A-40548 Plow Hinge ROd..........ccccovvvvvvviiiiiiiiiieeeeeeeee, 1
2 A-5200-61 Keeper Plate.........coveeiiiiiiiiiiieee i 2
3 0195 CapsCrew 5/16 X L.....ccciviiieiiiiiiieeeiiieee e 2
4 2761 5/16" LOCKWASKET .......cceviiiiiiiiiiiieiee e 2
5 3004 Fitting, Grease......ccccccvvvvveviviveveeeeieeeeeeeeeeeeeee, 3
6 2768 WASHEN ... 1
7 0875 BOIt ..o 1
8 810491 Pin, Cylinder Pivot ... 2
9 860535 Bushing, Cylinder Pivot ...........ccccevvvvvvviviveeeene. 8
10 7500-120 CYINAEN .. 1
- SK-7500-98 o SaALKit i 1
11 3895 Clamp, SUPPOIT ... 4
12 0367 Bolt, HEX 3/8 X 3-3/4.....vvveeiiiiiieiiiie e 1
13 2735 WaSher, 3/8”.......cooieeeee e 1
14 810223 Plow Blade .........cccceevviieeeiiiiie e 1
15 A-25077 BUSNING .oooiiiieec e 2
16 860310 Element Clamp......ccccooovecciiiiiieee i 2
17 0615 BOIt, Y2 X 6 cooooieeeeeeeeeeeeeeeeeeeeeee 4
18 2664 NUL, STOVET oo 4
19A B-40792 Plow Element (Derby) ........ccccccvvvvviviininninnnnnnn. 20
198 B-40791 Plow Element (U-NOVA).......ccceevviivvviiereeennnnnns 20
19C B-27738 Plow Element (POIYCO) .......ccuvveeviiiiiiiiieeeee 20
20A A-40323 Blade, 4-Hole (Standard).........cccccceeviiiiiinnennn. 2
20B 840166 Blade, 4-Hole (BTI/Nordco) %2".......cccccevveennee 2
20C 840167 Blade, 4-Hole (BTI/Nordco) ¥4".......cccoecvveeennee 2
21A A-25095 Blade, 3-Hole (Standard)...........cccoveeiiierennnee 2
21B 840164 Blade, 3-Hole (BTI/Nordco) %2"......cccccccvvveeennee. 2
21C 840165 Blade, 3-Hole (BTI/Nordco) ¥4".......cccccveeeeenns 2
22 0797 BOlt, HEX 5/8 X 3 ..viiieiiiiii et 7
23 2668 Nut, Stover 5/8 .......ccoevvvevviiiiiiiiieen, 7
24 2755-2 Washer, 5/8........c.coveiiiiiiiiiie e 14

For Sliding Door Option, See Figure 11-2-3

DEC/2007 (802373) *Not Illustrated 80D-011-2-2A, Page 1



FIGURE 11-2-3. FRONT PLOW
Sliding Door Options
S/N 800300 and Above

Sliding Door with Hard-Ox Blades
Sliding Door with BTI Blades

DEC/2007 *Not Illustrated 80D-011-2-3, Page 1



FIGURE 11-3. FRONT PLOW

Front Plow Carrier
S/N 800300 and Above

SEE FIG. 11-I
FOR MIG. HARDWARE

Dec/2006 (460352) *Not Illustrated 80D-11-3, Page 1



FIGURE 11-3. FRONT PLOW

Front Plow Carrier
S/N 800300 and Above

ITEM PART UNITS PER ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE NO. NO. DESCRIPTION MACHINE
1 860574 LIft AN e 1 34* A-40608 Pipe, LOCK StrUL.......oveeeeeeeeeeeeeeeeeeeeeenenn, 1
2 A-6500-7 Bushing......... P 2 350 860551 FIONt MOUNE ... 1
3 B-40588 Lower PIVOt PiN........coooooiiiii 2 36 A-40596 Steel Bushing 3" ID ......oooveeveeieeeeeeeen 2
4 A-40595 WaSher, B L 2 37 A-27763 Bushing, Hardened 27 ID ......ovieiiiil 4
5 A-40594 Washer, ThiCK........coccoiviiiiieieeee e 2 38 860535 Bushing, Hardened 1-1/2" iD.................... 4
6 A-5200-31 Keeper Plate........cccccooiiiiiiiiiiiiiiiiiee s 2 39 F-611 VaIVE, CRECK .o, 2
7 2774781 Capscrew HH ........oovviiiiiiiiieeeeeee e 4 40 0211 BOIt, HEX 5/16 X 2vvveeeeereeeereereeeeeeneeresenenen, 4
8 3064470  LOCKWASNEN ..o 4 41 3001018  NUL HEX covoeeeeeeceeeeeee e 4
9 3801052 Grease Fitting ......ccevvveviiieiiiiiee e 10
10 B-40579 PIVOL PiN . 1
11 7667 Internal Retaining RiNG............cccoooini, 2 O lllustration to be updated to reflect this mount. Part Number is correct.
12 700289 LINK AIM Lo 1
13 6521 Spherical Self-Aligning Bearing ..................... 2
14 7666 Internal Retaining RiNG ..o, 2
15 B-40587 LinK Pin .. 2
16 A-5200-41 Keeper Plate........ccccooevvvviiiieee i 2
17 0439 Capscrew HH ..o, 4
18 3064473 LOCKWASNET ..o 4
19 7500-227 Cylinder, Front Plow Lift ...........ccccocovviviinnnnns 1
--  SK-7500-227 e SeaAlKit i 1
20 B-4705-5 PN e 2
21 A-5200-21 Keeper Plate.........cccooviiiiiiiiie e 2
22 2774521 Capscrew HH 5/16-18 X 3/4.......ccccvevvencnne. 4
23 3064467 LOCKWASNET ... 8
24 700398 LOCK UP Bar......ocveeiiiiiiiiieeee e 1
25 2717 WAShET ... 2
26 A-5006-21 Cotter Type Headless Pin........cccccoovcuvieeeennn. 1
27 2819 Cotter PiN....cveeee e 2
28 B-40609 Pin, PIVOL ..o 1
29* 2871 Pin, HItCh .. 1
30 0915 BOIt, HEX . 1
31 3043028 Y4-10 StOVer NUL ...covveeiiiiieieceeeeiee e 1
32* A-40606 Shim, Thick (Lockout Bar) ...........cccccvvvvveeeennn. 3
33* A-40607 Shim. Thin (Lockout Bar)..........ccocveeeiniieeenns 2

Dec/2006 (460352) *Not Illustrated 80D-11-3, Page 2



DEC/2007 (802368)

FIGURE 11-4-1. FRONT PLOW
High Speed V-Plow (Std)
w/Blade Cutouts

S/N 800300 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
1 802364 High Speed V-Plow (120").......cccceiiveenieennnen. 1
2 802365 Mounting PiVOt...........ccvvvvviviviviiiiieieieeeeeeeeeeeee, 1
3 A-40596 Steel BUShING ... 2
4 802371 Locking Plate..........cooviviiiiiiiiiieiiieee e 3
5 1103 1" x 3-1/2" Hex Bolt (Grade 8).........ccoeevuveennnn. 6
6 2742 1" SAE Flat Washer..........ccccooeiiiiiiiciee e, 6
-- 802369 Inside Flanging Assembly ...........cccccvvvveeennnnns 1
7 802366 . Inside Flanging Plate...........ccccociiiiiniienennnn 2
8 0785 . 5/8" x 2-1/4”" Hex Bolt (Grade 5).........ccccc...... 6
9 2668 . 5/8” Stover NUL.....ccccvveiiieeiieceec e 6
10 2739 L5188 Washer. ... 12
- 802370 Outside Flanging Assembly............ccccccoviieenne 1
12 802367 . Outside Flanging Plate ............ccoccuuveeiieinnnn. 2
13 0785 . 5/8" x 2-1/4” Hex Bolt (Grade 5)..........c..c...... 10
14 2668 . 5/8” Stover NUL ......oceovviiiiiiieee e 10
15 2739 . 5/8"Washer ... 20
16* 840040 Front Light Bracket ..., 1

*Not Illlustrated

80D-11-4-1, Page 1



DEC/2007 (802368)

FIGURE 11-4-2. FRONT PLOW
High Speed V-Plow

w/Straight Outside Flanging
S/N 800300 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
1 802364 High Speed V-Plow (120").......cccceiiveenieennnen. 1
2 802365 Mounting PiVOt...........ccvvvvviviviviiiiieieieeeeeeeeeeeee, 1
3 A-40596 Steel BUShING ... 2
4 802371 Locking Plate..........cooviviiiiiiiiiieiiieee e 3
5 1103 1" x 3-1/2" Hex Bolt (Grade 8).........ccoeevuveennnn. 6
6 2742 1" SAE Flat Washer..........ccccooeiiiiiiiciee e, 6
-- 802369 Inside Flanging Assembly ...........cccccvvvveeennnnns 1
7 802366 . Inside Flanging Plate...........ccccociiiiiniienennnn 2
8 0785 . 5/8" x 2-1/4”" Hex Bolt (Grade 5).........ccccc...... 6
9 2668 . 5/8” Stover NUL.....ccccvveiiieeiieceec e 6
10 2739 L5188 Washer. ... 12
-- 460247 Outside Flanging Assembly............ccccccoviieenne 1
12 700250 . Outside Flanging Plate ............ccoccuuveeiieinnnn. 2
13 0785 . 5/8" x 2-1/4” Hex Bolt (Grade 5)..........c..c...... 10
14 2668 . 5/8” Stover NUL .......occuvvieiiiiieeiieee e 10
15 2739 . 5/8"Washer ... 20
16* 840040 Front Light Bracket ..., 1

*Not Illustrated

80D-11-4-2, Page 1



DEC/2007 (802368)

FIGURE 11-4-3. FRONT PLOW
High Speed V-Plow

w/Protective Outside Flanging
S/N 800300 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
1 802364 High Speed V-Plow (120™)......ccccovvcvvvevreeeennnnns 1
2 802365 Mounting PiVOt.........ccoviiiiiiiiieiiee e 1
3 A-40596 Steel BUSNING ... 2
4 802371 Locking Plate........ccovvvvveveiiiiiiiiiiiiiieieieeeeeeeeeee, 3
5 1103 1" x 3-1/2" Hex Bolt (Grade 8)...........cccvvvveeenn.. 6
6 2742 1" SAE Flat Washer ..o 6
-- 802369 Inside Flanging Assembly ............ccccoveieinnnns 1
7 802366 . Inside Flanging Plate.........ccccccevvvvivviininnnnnnn. 2
8 0785 . 5/8” x 2-1/4” Hex Bolt (Grade 5) ........ccceveenn. 6
9 2668 . 5/8" Stover NUt ......oooovvviiiiiiiiee e 6
10 2739 . 5/8" Washer......cccccoo v, 12
-- 460284 Outside Flanging Assembly............cccccccvvvnnnns 1
12 700279 . Outside Flanging Plate.............cccccvvvvvveeennnnns 2
13 0785 . 5/8” x 2-1/4" Hex Bolt (Grade 5)............c....... 10
14 2668 . 5/8” StOVEr NUL ....oeeeiiiieeeiiiee e 10
15 2739 . 5/8" Washer......ccccovviiiiii e, 20
16* 840040 Front Light Bracket............cccccoevviiieeiniineennnn, 1

*Not Illustrated

80D-11-4-3, Page 1



FIGURE 11-5-1. FRONT PLOW

Snow Curls
S/N 800300 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE

1A 802212 Upper Snow Curl, RH (Shown) ..................... 1

1B* 802211 Upper Snow Curl, LH ..., 1

2 0893 Bolt, Hex 3/4-10 X 2-1/2" ......ccovvvvvvvveeeeennnnn. 32

3 3043028 Nut, Stover 3/4-10 .....ccoeeevvvieiviieeieeeeeeeinen, 32

4 2740 WaAShET ......covviieiiieeeeeecee e 32

5A 802216 Lower Snow Curl, RH (Shown) ..................... 1

5B* 802215 Lower Snow Curl, LH ......ooovvveiiiiiiiieee, 1

6 0793 Bolt, Hex 5/8 NC x 2-3/4 Grade 5................ 20

7 2668 Nut, Stover 5/8-11 ........ccccccvvvvvvieiiiiiiieieneeenn, 20

8 2708 Washer, 5/8”" Flat............ccccccceeeiiiii, 40

9 802213 Center COVEN ...uuiiiieieeeieeiee e 1

10 0885 Bolt, Hex % x 2 Grade 5........ccvveeeveeerieennnnnnn, 4

DEC/2006 (802210/802214) *Not Illustrated 80D-11-5-1, Page 1



FIGURE 12-1. FIXED BALLAST WING

Ballast Wing Boom

S/N 800300 and Above

TYPICAL PIN RETAINR

FARITEMS 3% 2

80D-12-1, Page 1

*Not Illustrated

DEC/2007 (460297)



FIGURE 12-1. FIXED BALLAST WING

Ballast Wing Boom
S/N 800300 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION ASSY

1A 700299 RH Outer Boom (Shown) .........cccccvennnn.n. 1

1B* 700308 LH Outer BOOM .....ccoevvvviiiiiiiiiiiee e 1

2 700302 .. Steel BUshing.........ccccovvvevieeiiiiiiiie, 2

3 810332 Pin, 1-1/2 X 4.13 ..o 3

4 810447 KeeperPlate ...........ccccoci, 5

5 2774521 Hex Head Bolt, 5/16-18 X ¥...........ccuc...... 10

6 3064467 Lockwasher, 5/16......c.cccovvveviieiiiiiiiieinnnnns 10

7 3801052 Grease Fitting .......covvvveeeiiiiiiiiiiieeee e 10

8 A-25470 Wing Pivot Pin............ccooeoe, 2

9 700183 Cylinder Pin (Rod End) ........cccvvveiiiiiennnnns 1

10 A-5200-31 Keeper Plate ..........ccccoeeiiiiiiiiiiiieee 3

11 0323 Hex Head Bolt, 3/8-16 X 1.............c.......... 6

12 2762 Lockwasher, 3/8........ccccoviiiiiiiiiiiiiiiins 6

13 700298 INNEr BOOM ..ot 1 The following items are located on the frame next to the wings

14 750239 Boom Motion Cylinder (In/Out) ................ 1 and control the Wing UP functions. When switching from ballast

15 750229 Wlng Lift (:.yllnder ..................................... 1 to show Wings’ |tem 20A iS rep'aced by 20B.

16 700182 Cylinder Pin (Cap End) .........ccvvvvvvvvvvnnnnnes 1

17  A-5200-21 Keeper Plate ..........ccooevvvieiiiiiieirieceee, 1

ITEM PART UNITS PER
NO. NO. DESCRIPTION ASSY

20A 700085 Flag, Prox Switch (Summer) .........c.......... 1
20B 802077 Flag, Prox Switch (Winter) .........cccccvvvvnnes 1
21 5127411 SWItCh, ProX....ooveiieiiiiieiie e 1
22 22311601-060 Cable, Microfast Prox Switch................... 1
24 802072 Prox Switch Mtg. Bracket..............c......... 1

DEC/2007 (460297)

*Not Illustrated

80D-12-1, Page 2



Outer/Inner Door
S/N 800300 and Above

FIGURE 12-2. FIXED BALLAST WING

BT1/NORDCO PARTNERSHIP PARTS

80D-12-2, Page 1

*Not Illustrated

DEC/2007 (460297)



ITEM PART UNITS PER
NO. NO. DESCRIPTION ASSY
1A 700301 RH Outer/Inner Door (Shown) ................. 1
1B 700306 LH Outer/Inner DOOF ...........cccccvvvvvvveennnnnn. 1
2 810692 PIVOt PN 1
3 810447 KeeperPlate ...........cccccci, 5
4 2774521 Hex Head Bolt, 5/16-18 X ¥..........cccue..e.e. 10
5 3064467 Lockwasher, 5/16......c.cccovvveviiiiiiiiiiieinnnnns 10
6 3801052 Grease Fitting .......ccvevveeeriiiiiiiiieeeeeeee 10
7 700312 WING Tilt PiN ..o 1
8 A-5200-31 Keeper Plate .........cccoevvieiiiiieiicieeeee, 3
9 2774781 Hex Head Bolt, 3/8-16 X 1........................ 6
10 3064470 Lockwasher, 3/8......coovvviiiiiiiiieiieeeennn, 6
11 750237 Ballast Wing Tilt Cylinder........................ 1
120 700314 Outer Grader Blade (Hard-Ox)................. 1
130 700315 Inner Grader Blade (Hard-Ox) ................. 1
140 0793 Hex Head Bolt, 5/8-11 x 2-3/4.................. 4
15 2755-2 Alloy Flat Washer, 5/8............................. 18
16 2668 NUt, 5/8-11 ..o 9
17 0785 Hex Head Bolt, 5/8-11 x 2-1/4.................. 5
18 0797 Hex Head Bolt, 5/8-11 X 3..........ccceeeennn. 4
19 700323 Outer Grader Blade Wear Bar (BTI) ........ 1
20 700322 Outer Grader Blade L-Bar (BTI)............... 1
21 700.... Inner Grader Blade L-Bar (BTI)................ 1
22 700324 Inner Grader Blade Wear Bar (BTI) ......... 1

O NOTE: Items 12-14 are replaced by 18-22 when BTI/Nordco Partnership

parts are installed.

DEC/2007 (460297)

*Not Illustrated

FIGURE 12-2. FIXED BALLAST WING

Outer/Inner Door
S/N 800300 and Above

The following items are located on the outer door assembly and control the
Door Tilt functions. To switch out to snow wings, the prox cable should be
removed from the junction box only (hoses and cables remain attached to
outer door components)

ITEM PART UNITS PER
NO. NO. DESCRIPTION ASSY
40 802 076 Flag, Prox SWItCh.........cccccvvvvvininiiniiinnnnns 1
41 5127 415 Switch, Prox (Stubby) .......cccccoeciiiiiinnnnnnes 1
42 22311601-184 Cable, Microfast Prox Switch................... 1

80D-12-2, Page 2



FIGURE 12-3. FIXED BALLAST WING
Template Doors

Non-Articulating
S/N 800300 and Above

QUTER/ INNER DOOR
SHOWN _FOR MOUNT ING
REFERENCE

W/HARDOX BLADES

DEC/2007 (460297RH/460299LH) *Not Illustrated 80D-12-3, Page 1



FIGURE 12-3. FIXED BALLAST WING
Template Doors

Non-Articulating
S/N 800300 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION SIDE
1A 700304 RHF/LHR Template Door......................... 1
1B 700307 RHR/LHF Template Door...........ccccuunnn.... 1
2 700310 Template Door Pivot Pin...............ooooo. 1
3 0565 Hex Head Bolt, 1/2-13 X 2.........cccceeeee. 2
4 3060476 WaAShEr, Ya..uiiiiiiiie e 2
5 3042025 Hex Nut, 1/2-13. ... 2
6 750238 Door Pivot Cylinder........cccooooeeiviviiiiinnnnn. 1
7 810332 Cylinder Pin.......cccoviiieeeeee e 1
8 810447 Keeper Plate ..........cccccveviiiiiiiiiiieeees 1
9 2774521 Hex Head Bolt, 5/16-18 x 3/4................... 2
10 3064467 Lockwasher, 5/16.......ccoeveiiiiiiiiiiiiiinann, 2
11 1154 Hex Head Bolt, 1"-8 x 5” Grade 2 ............ 1
12 2771 Lockwasher, 1”.....c.cooviieiiiiiiieeieeeiieeees 1
13 2520 HexX NUt, 17-8. ... 1
140 700316 Template Door Blade (Hardox) ................ 2
150 0793 Hex Head Bolt, 5/8-11 x 2-3/4.................. 4
16 2755-2 Flat Washer, 5/8........ccocoovviiiiiiiiiiiiiiieiis 8
17 2668 Hex Nut, 5/8-11......cccoveiiiiiiiiiiiiieeeeeniis 4
18 700320 Template Door L-bar Blade (BTI)............. 1
19 700321 Template Door Wear Liner (BTI).............. 1
20 0797 Hex Head Bolt, 5/8-11 X 3.........ccceeeeeenn. 4
21* 3801052 Grease Fitting .......cevvvveeiiiiiiiiiiiiieeee e 6

O NOTE: Items 14 and 15 are replaced by Items 18-20 when using
BTI/Nordco Partnership parts.

DEC/2007 (460297RH/460299LH)

*Not Illustrated

80D-12-3, Page 2






FIGURE 12-1. Ballast Wing
Rotational Wings

6520 Bronze Bearing (2)

750229 Wing Lift Cylinder 700182 Cap End Pin (1)
SK-750229 Seal Kit

700283 Rod End Pin (1)

A-40594 Thick Washer 1/4" (AR)

810485 RH Inner Boom (Shown)(1)

800169 Medium Washer 3/16" (AR)
810370 LH Inner Boom (1)

A-40595 Thin Washer 1/8" (AR)

700313 Wing Connect Pin (4)
1558640 Sghd Pipe Plug (4)

_/U‘\) 1559440 Cntrsnk Pipe Plug (4)

A-5200-31 Keeper Plate (4)
2774781 Bolt, 3/8x 1 (8)
3064470 Lockwasher 3/8 (8)

700462 RH Outer Boom (Shown)(1)
700464 LH Outer Boom (1)

3801230 Grease Fitting
!f vt / | 2774521 Bolt 5/16 x 3/4
| i 3064467 Lockwasher
j _l! 810447 Keeper Plate
Unless otherwise shown, typical Quantities shown are

pin retainer and mounting hardware. per wing assembly.

* -12-1, Page 1 of 4
Jan/2010 (700465/700466) Not lllustrated M7A-12 ag



FIGURE 12-1. Ballast Wing
Rotational Wings

802444 RH Top Plate (Shown)(1)
802443 LH Top Plate (1)

810436 Rotate Pin (1)

810406 Wing Rotate Cylinder (1)

810425 RH Outer Door (Shown)(1)

810420 LH Outer Door (1)
810337 Outer Blade Pin (1)
3801230 Grease Fitting
If 2774521 Bolt 5/16 x 3/4
| 3064467 Lockwasher
i 810425 Outer Door (1)

e
Unless otherwise shown, typical Quantities shown are
pin retainer and mounting hardware. per wing assembly.

Jan/2010 (700465/700466) *Not Illustrated M7A-12-1, Page 2 of 4



FIGURE 12-1. Ballast Wing
Rotational Wings

3504 Grease Fitting

e/ —— 2774521 Bolt 5/16 x 3/4
3064467 Lockwasher

810447 Keeper Plate 810492 Cylinder Pin (2)

0563 Bolt (2)
2764 Lockwasher (2)

Unless otherwise shown, typical
pin retainer and mounting hardware.

810345 Door Pivot Pin (1)

0919 Bolt (1)

0187 Bolt (2)
2671 Lockwasher (2) 810310 RH Door Assembly (1)
810447 Keeper Plate (1) Includes 810275
and 810483
B-4706-2 Pin (1) —<

810275 Template Door
Right Hand Front
Left Hand Rear

810403 Door Rotate Cylinder (1) 810483 2710 Flat Washer

3805 Dry Seal Plug (1) 2670 Nut
RIGHT FRONT TEMPLATE DOOR
LEFT REAR TEMPLATE DOOR
*Not lllustrated M7A-12-1, Page 3 of 4

Jan/2010 (700465/700466)



FIGURE 12-1. Ballast Wing
Rotational Wings

0563 Bolt (2)
3@»/ 2764 Lockwasher (2)

810345 Door Pivot Pin (1) '

0919 Bolt (1) | 810300 LH Door Assembly (1)
| Includes 810301
810301 \ and 810457

810457
0187 Bolt (2)
2671 Lockwasher (2) x\p L
810447 Keeper Plate (1) 810492 Cylinder Pin (2)
B-4706-2 Pin (1) )
\\\\\ A
§t\\‘§;\ =~ -Q;é)\:
2710 Flat Washer A \ fo k/ﬁ,{,éa
2670 Nut r_ EF/M
N 2
810403 Door Rotate Cylinder (1) e
3805 Dry Seal Plug (1) 3504 Grease Fitting

!—{ o 2774521 Bolt 5/16 x 3/4
| 3064467 Lockwasher
| +— 810447 Keeper Plate
I

RIGHT REAR TEMPLATE DOOR st oo

LEFT FRONT TEMPLATE DOOR

Jan/2010 (700465/700466) *Not Illustrated M7A-12-1, Page 4 of 4



FIGURE 12-2. Ballast Wing
Rotational Wings
Grader Blades

radco

Servies from the Ground Ug™

840190 L-Bar Template Door Blade (1
2775841 Bolt 5/8 x 3 (4

3060483 SAE Washer (8

3042028 Locknut 5/8-11 (4

)
; 840191 Wear Liner Blade (1)
)

840182 Wear Liner Blade (1)

HARDWARE INSERTED
Eg FROM INSIDE FACE

840202 L-Bar Inner Door Blade (1)
2775826 Bolt 5/8 x 2-1/4 (5)

\

]

)

2ANRNA483 SAFE Wacher (10
VVVVTVV Witk ¥FYUWIIWI \ i

v

3042028 Locknut 5/8-11 (5

840190 L-Bar Template Door Blade (1)
840181 L-Bar Outer Door Blade (1) 3567(;:1588;13 igltVSIB r): 3 Eg;
2775841 Bolt 5/8 x 3 (4) ; asher
3060483 SAE Washer (8) 840191 Wear Liner Blade (1) 3042028 Locknut 5/8-11 (4)
3042028 Locknut 5/8-11 (4)

BTl GRADER BLADES

April/2014 (460386 RH/460387 LH) M7A-12-2, Rev. A, Page 1 of 1

*Not Illlustrated



FIGURE 15-1A. BROOM

BROOM CARRIER
Direct Drive

MAR/2012 *Not Illustrated 80D-15-1B, Page 1



ITEM PART UNITS PER

NO. NO. DESCRIPTION MACHINE
1 700027 . Broom Carrier........ooeevveeeeeiiiiiieeieeeeeeeeeees 1
2 A-27938 . Retaining RiNG ......ooooiiiiiiice e 4
3 A-25473 . Bronze Bushing ..........ccccccovivii, 2
4 3900-36 WIPEr RiNG v 4
5 3004 . Grease Fitting ... 2
6 0181 .HexHead Bolt .........ccccooeveiiviiiiieeieeeeeeeee, 6
7 2761 .Lock Washer.........ccocvveeiiiiiiiiiiccc e, 6
8 A-25083 Bronze BUShiNg ........ccccovveiieieiiiiiiieeeee e 4
9 B-33016 GUIE RO .....evvvieiiiiiiieiieiiiivevevee e vevevevenenes 2
10 B-25081 Cover, Guide RO..........cccovvvviiieieeeeeeeiiine, 4
11 A-25470 Pin o 2
12 A-5200-31 Lock Plate........ccccccveveiiiiii 2
13 0323 Hex Head BOlt ... 4
14 2762 LOCK WaShEr.......ccoeveveiiiieeeeeeeeee e, 4
15 3004 Grease Fitting ........ceeveeiiiiiiiieieeeeeen 2
16 7500-64 (04,100 (=] SRR 2
17 SK-7500-64 LSealKit 1
18 B-4703-2 PiN 2
19 B-4703-3 PiN o 2
20 A-5200-21 Lock Plate........cccccevvveiiii 5
21 0187 Hex Head BOlt ... 8
22 2761 LOCK WaShEr.......ccoeeeeeieieeeeeeeeeee e, 8
23 7500-109 CYINAEr ..o 1
24 SK-7500-64 LSeal Kit o 1
25 700103 Pin o 1
26 B-4716-2 [T TR 1o Lo 1
27 4730-5 Thrust Washer .........cooovvvvevieiiiiiiiieieieeeeeees 2
28 7630 Retaining RiNG ....oooooviiiiiiiiiieceee e 2
29 2419 4200 CRAIN v 2
30 8027272 Clevis Link, TWIiN........cvvvvviviviviieierereieieierenn, 2

MAR/2012

*Not Illustrated

FIGURE 15-1A. BROOM

BROOM CARRIER
Direct Drive

80D-15-1B, Page 2



FIGURE 15-2. DIRECT DRIVE BROOM
HOUSING & REEL
S/N 800300 and Above

DEC/2006 (460196) *Not Illustrated 80D-15-2, Page 1



ITEM
NO. NO. DESCRIPTION MACHINE

-- 460028 Broom ASsSembly ........ccccooviiiiiii 1
1 700034 .Broom Cover ..., 1
2 680028 . Rubber SKirt.........cccovveiiiiiie e 2
3 A-33794 . Rubber Retainer ............cccooveviiiniiciee 2
4 B-33795 . Rubber Retainer .........ccccccceevviiciieenn e, 2
5 0335 . Hex Head Bolt 3/8-16 X 1-3/4 ........cccecueene 14
6 2660 L StOVEr NUL.ceeiii e 14
7 700033 Direct Drive Shaft ..........ccoceviiniiiiniecieeee 1
8 500028 Direct Drive Hydraulic Motor.............cccceeenee. 1
9 0793 Hex Bolt 5/8-11 X 2-3/4......ccccccovcuveeeiiineeenn 4
10 ? LoCKWASNEr ......cvviiiiiici e 4
11 700048 Splined BUShiNG........cccovvviiiiiiiiee e, 1
12 700049 Keeper Plate.........cccoviiiiiiiiiiie e 1
13 620034 Direct Drive Key.......occoveiiiiieiiiiee e 1
14 620029 Flanged Spherical Roller Bearing.................. 1
15 700066 Castle NUL.......oooiiii e 1
16 2850 (O0] 105 ] gl =T o PR 1
17A B-40792 Broom Element (Derby)........ccccovvveieninnenn. 204
17B B-40791 Broom Element (U-Nova) ...........cccueeeeeennn. 204
17C B-27738 Broom Element (Polyco).............cccoooeee. 204
18A C-27736 Element Clamp (U-Nova and Polyco)........ 102
18B 680000 Element Clamp (Derby) ......cccccovviveieninnenn, 102
19 A-40889 Retainer Rubber ..o 1
20 B-40888 Rubber SKirt.......ccccevviiieeiiiie e 1
21 0559 Bolt 1/2-13 X 1-1/2 oo 8
22 3042025 Stover Nut, 1/2-13 ..o 8
23 2755-1 15" Alloy Flatwasher ..., 8
24 2735 3/8" SAE Flatwasher..........ccccccocveeviiiieeennnnn, 14
25 2405 5/8" X 4" BOIt ...eeeeiiiiiieiiiiee e 102
26 2668 Stover NUt, 5/8” ......uveeeeiiiiiiieeeee e 102
27* 3801230 Grease Fitting ......cccveeeviiiee e 1
28* 700064 Broom Shaft Cover.........cocooeiviiiiiiiineen 1
27* 0769 HH BOIt 5/8-11 X 1-1/4 ..o 3
28* 2739 SAE 5/8”" Flatwasher..........cccccceveeviviciinnnnnnn, 3

DEC/2006 (460196)

*Not Illustrated

FIGURE 15-2. DIRECT DRIVE BROOM

HOUSING & REEL
S/N 800300 and Above

PART UNITS PER

80D-15-2, Page 2



DEC/2007 (800042)

FIGURE 15-3. BROOM

Stone Deflector (Optional)

S/N 800300 and Above

*Not Illustrated

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE

1 D-27697 Stone Deflector Weldment ...........cccccoovveeene 1

--- D-27681 . Deflector Wrapper ........cccoceeviieneiniieeeen, 1

2 A-27682 Rubber Retainer (Front) .........cccoccveeeiiieeeenns 1

3* A-25214 Rubber Retainer (Corner Bend)................... 2

4 A-25237 Rubber Retainer Weldment (Sides) .............. 2

5 C-33345 Hinge Plate Assembly ...........cccocociiiiiinennnn 2

6* 2816 Cotter Pin ..o 4

7 B-27684 Rubber SKirt (Front).........ccccceeeviiiiiiiiineeeennns 1

8 B-27679 Rubber Skirt (SideS).......cccvvvvvvviiiviiiiiiiiieeeenen, 2

9* C-33346 Hinge Plate Assembly (Front) ........cccccceeen. 1

10 2755-1 Washer, 2" Flat.........cccooeeeeiiiiiiiiiiieeieeeeeeeeas 56

11 0559 Hex Head BOlt ..., 16

12 0563 Hex Head BOlt..........occveeeiiiiieeiiiiiee e 28

13 0331 Hex Head BOlt...........ccoeeeviiiieiiiieeieee 25

14* A-25206 ] PP 2

15 2660 StOVEr NUL ...ttt 25

16 2664 StOVEr NUL ... 28

See Figure 15-3-1 For Stone Deflector Cartridge Options

80D-15-3, Page 1



FIGURE 15-3-1. BROOM

Stone Deflector Cartridges
S/N 800300 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
--- 800045 Mult. V Cartridge Assembly............ccocceeenee. 1
1 D-33418 Cartridge, RH .....vvvieiiiieee e, 1
2 D-33417 Cartridge LH.......ccvvveeeeeeeeece e, 1
3 0775 Hex Head BOlt...........ceeeeieiiiiiiiiiieie e 16
4 2668 Stover NUL ..., 16
5 2755-2 Flat Washer, 5/8"........ccccocvvvvviiiiiiiiiiiiiennnnnn, 32
- 800139 Single V Rubber Cartridge Assembly............ 1
1 800138 Cartridge, RH ... 1
2 800137 Cartridge, LH ..o, 1
3 0775 Hex Head BOlt..........ccccoeeviiiiiiiiiiiieeeeecee, 16
4 2668 Stover NUt ..., 16
5 2755-2 Flat Washer, 5/8........ccccoeeviveviiiieiieeeeeeiniennn, 32
800044 Single V Cartridge Assembly ...........cccccvvueee. 1
1 D-33416 Cartridge, RH .....oovviieieeiieee e 1
2514 CHeX NUL . 1
A-33458 Plate . 1
A-33549 .. Plate, HardoX ..........ccccceeeiiii, 1
2 D-33415 Cartridge, LH ... 1
2514 CHeX NUL . 1
A-33458 Plate . 1
A-33549 .. Plate, HardoX ..........cccceeeeiii, 1
3 0775 Hex Head BOlt...........coeeeieiiiiiiiieeeeeeeeeeee 16
4 2668 Stover NUL ..., 16
5 2755-2 Flat Washer, 5/8........cccccoovvviviiiiiiiiiiiiiinnnnn, 32

DEC/2007 (800042) *Not Illustrated 80D-15-3-1, Page 1



FIGURE 15-4. BROOM
Broom Steps (Option)
S/N 800300 and Above

DEC/2007 *Not Illustrated 80D-15-4, Page 1



FIGURE 17-1A. SNOW WINGS

S/N 800300 and Above

750299 UplDown Tt ¢ Igngerﬁ Qfrn
ap End Pin /1: 4l fi
700392 Hook Bar (1 W00 S
322 Hook Bar (1 700283 Rod End Pin (1 o Kl :"%
1103 Bolt (1 . ,’/,/,@;;Q& |
2674 Stover Nut (1 7 1IN %s"u
| o v l///.' ?':,,’:%\\)\41] AT
700383 Lock Pin (1) S A WI R
2721 Washer (2) YL N AN

2817 Cotter Pin (2)

700353 RH Su%)ort Arm (Shown)
700373 LH Support Arm
B-4704-10 Pin (2)

7500-101 In/Out Cylinder (1
) 700354 Snow Wing Lift Bracket (1)

700384 Tilt Pin (2)

< N— A-25470 Pin (2) —— A-5200-21 Keeper Plate
2774521 Bolt

A-27385 Washer (2) 2761 Lockwasher
4 Grease F
A-27543 Bushing (2) 3004 Grease Fittng

700352 RH Snow Wing (Shown)(1
700372 LH Snow Wing (1

700382 Rotate Pin (1)
A-5200-31 Keeper Plate (1)
2774786 Bolt (2) — ]

2762 Lockwasher 2) | ]

750247 Tilt Cylinder (1) | |
i

|

B-32312 Grader Blade (2)
2766 Lockwasher {14{ | il s e 0. |

0785 Bolt 5/8 x 2-1/4 (14) 3001041 Hex Nut (14

JAN/2009 80D-17-1A, Page 1



FIGURE 17-1. 175" SNOW WINGS

Left (Shown)/Right
S/N 800201 and Above

The following items are located on the frame next to the wings
and control the Wing UP functions. When switching from
ballast to snow wings, item 20A is replaced by 20B.

ITEM PART UNITS PER

NO. NO. DESCRIPTION ASSY
20A 700085 Flag, Prox Switch (Summer)............... 1
20B 700084 Flag, Prox Switch (Winter).................. 1
21 5127411 Switch, ProX ......ccccoeeeiiiiiiiiiiiiineeeeee, 1
22 22311601-060 Cable, Microfast Prox Switch.............. 1
24 802072 Prox Switch Mtg. Bracket ................... 1

MAY/2006 (C06016) *Not Illustrated 80C-017-1, Rev. B, Page 3



FIGURE 17-2. 175" SNOW WINGS
Steps (option)
S/N 800201 and Above

Right
Hand

MAR/2006 *Not Illustrated 80C-017-2, Rev. A Page 1



FIGURE 17-2. 175" SNOW WINGS
Steps (option)
S/N 800201 and Above

Left Hand

MAR/2006 *Not Illustrated 80C-017-2, Rev. A Page 2



FIGURE 18-1. SNOW SCREW

S/N 800201 and Above

Qoo @
S S /
/
4 N
,,,,,,, 3 2
/ N 2
g &7°4K / ...;i....
RN .
g ®
® N’ &

R O
@y
@),
@\\

80C-018-1, Page 1

*Not Illustrated

APR/2005



FIGURE 18-1. SNOW SCREW
S/N 800201 and Above

ITEM PART UNITS PER ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE NO. NO. DESCRIPTION MACHINE
1 D'32911 SCI‘EW COVGI‘ .................................................. 1 _— B_32880PROD Adjuster Assembly ________________________________________ 1
- 3006 Grease Fitling ..., 1 35 A-32895 . SPrOCKEL .......coeoiereirieeiseeiseieee e 1
2 D-10342  SCrew CONVEYON ..o 1 36 B-32881 . BraCKet......ccoocoiverrrririierisiesieee s, 1
3 B-10344 FIINQEI oo 2 37 897 CHex Bolt %X 2-3/4 .o 1
4 B-10343 Blower Shaft ... 1 38 2755-3 %" Aoy Flat WaSher ..........oovreverereeeressn, 1
5 B-33574 Counterweight ... 1 39 2768 3" LOCKWASNET oo 1
- 3004 Grease Nipple..........cocooiiiiiiiiiiiiins 1 40 2670 Y4 StOVEr NUL...oovvoeeieiecieieieeee e 1
6 2755-3  Ya'Flat Washer ..., 6 41 4539-68  CNN....coooiveecreeieeriesieseiesses s 1
’ 2670 Y47 SWOVEN NUL oo 6 42 4539-70  ChaiN..oeieieiecieieeeeeee s 1
8 905 Hex Bolt % x 3-1/4" Grade 5..........co.ccinvnenne. 6 43 3900-74 Ol S€Al.....vvoreerriiriiesiiesesesisessienesnenens 1
9 A-32894 ANGIE (e 1 44* 3900-73 SEAlING RING...eveveeeeeeeeeeeeeeeeeeeee e 1
10 591 HexBolt%%x 3-1/2 Grade 5. 1 45 A-27967  KEY coooivoeeoeeereerieesessseses s 1
11 2737 1, SAE Washer .............................................. 1 46 B_3386O Auger Sprocket Assembly ............................. 1
12 2664 V2" SIOVEr NUL ..o 1 47 4274 BEAMNNG..ovveceereeeeeeeeseeeesies e 1
13 4264 Bearing, Shaft........c.coocvviiii, 2 48 A-10347  SPACET ....ooveveerreerreeeeeeieree e 1
14 C-32918  Cover Assembly ...........cccccoovniiiniiniiciinnis 1 49 C-10346  BlOWEr SProCKet ..........oooveeereecrrcirrirerieieanns 1
15 771 HexBolt5/8x 1-1/2 Grade 8...........ccoovvvvnns 8 50 A27966  KEY .ooovvoooeoecreerieeieessseses s 1
16 27552 5/8" Flat Washer ..., 8 51 1928  SEtSCIEW......oveeceeeeeeeeeeeeeeeeereee e 1
17 C-32917 Chain CasSe......ccovcuvieiiiiiieeiiee e 1
18 0327 Hex Bolt 3/8 X 1-1/4 ..., 20
19 2762 3/8” Lockwasher ..........cccccvviiiiiiiiiiiiiiiiie, 20
20 2506 3/8" HEX NUL .. 20
21 B-32885 COVET ettt 1
22 183 Hex Bolt 5/16 X 5/8”" ........ccocoiveiiiieeiiiieeens 12
23 2761 5/16” Lockwasher ...........ccccoiiiiiiiiciiinen, 12
24 3636 Square Head Plug .........cuvvvviviieiiieiiiiiiiiiiieinns 3
25 2115 Square Head Set SCrew.......cccceeevvvcvvveeneeenn, 1
26 2516 HeX NUL.......o 1
27 F-233 Motor, Hydraulic (Auger Drive) .........ccccceoeneee 1
28 777 HeX BOIt ... 4
29 2766 LOCKWASNET ..o 4
30 B-32954 MOLOr BASE .....vvviiiieeiiiiiieeeee e 1
31 A-32989 WAShET ... 4
32 C-33863 Drive Sprocket Assembly .........................l 1
33 558 Hex Bolt Y2 X 1-1/2 ...cccveveiiiieeiiee e 1
34 2764 V5" LOCKWASKHET ..o 1

APR/2005 *Not Illustrated 80C-018-1, Page 2



Snow Chute

FIGURE 18-2. SNOW SCREW
S/N 800201 and Above

80C-018-2 Rev A, Page 1

*Not Illlustrated

JAN/2012



FIGURE 18-2. SNOW SCREW
Snow Chute
S/N 800201 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE

1 0218-2500 Chute Base........cocuiieiiiiiieiiiieee e 1

2 0218-2300  Discharge Chute..........ccocoviiiiiiiii, 1 35 D-33135  Blower Propeller..........cccccoevvveveecieireiennns 1
3 3004  Grease Nipple...........ccooiviiiii, 3 36 C-33137  Plate..oecvevceeeceeieeceeece e 3
4 0218-0800  Retaining Plate ... 4 37 C-33138  Propeller Blade............c.ccoevevveerevceeeereennnn 3
5 0087 HEeXBOMYaX 2 oo 8 38 2755-2  Flat Washer .........ccc.oveeveveeeeeeenrereereeerenenn, 9
6 2656 LOCK NUL A" oo 8 39 801  HEX BOlt..euoveiececeeieeceeeee e, 9
7 6721  Chain Sprocket..........cccoooiiiiiiiii, 1 40 4200-3  BAMNNG...cocireeeereeeeeieeeieeeee e, 2
80 F-201 Motor, Hydraulic (Chute Rotate)................... 1 41 0218-0600  SPACET ....c.cooviririiereiriiiseieieieisseeieee e 1
9 0323 HexBOM3/BX L i, 8 42 7612  Retaining RiNG........cocovovvvvreerereneeeeenenenn. 2
10 2762 Lock Washer.......c.ccccccciiii 4 43 7024 Lok WASHEr oo 1
11 4538-92 Chain ..o 1 44 7309 LOCKNUL oo 1
12 0218-1000  Chain GUArd ........ccccoooiiiiiiiiiis 1 45  0218-3000  FIANGE ..ooovevevereeeeeeeeeeeeeeeeee s 1
13 0323 HexBOM3/BX L i, 4 46 A-27968  KEY oo 1
14 2762 Lock Washer...........coovviiiii 4 47 2675  LOCK NUL...oocveeeeeceeceeeeeceeeeeseeeeseee e 1
15 0218-3400 Deflector Hood...........cccoooiiiiiii 1 48 0327 HEX BOlto oo 27
16 0075 HexBolt¥Vax 1-1/4 ..o, 2 49 2762 LOCK WASNEr ....c..oeevceicceeecee s 10
17 A-33640 SPACET ..veiiiiiiiiiiti s 2 50 0559 HeX BOlt..oo oo 16
18 2734 5/16" SAE Flat Washer........c.ccccooveieinnnn, 2 51 2755-1  Hardened Washer ............ccc.coeueverrerruerenns 15
19 2656 LOCK NUL ....oovviiiiis 2 52 2664  LOCK NUt...o.oveveceeceeieececieseeeeeieese e, 22
20 0218-3500 AFi]UStlng Bar...coiiiiii . 1 53 2668 Lock Nut (Goes W/B'ade) ______________________________ 9
g; A2227849:23 Eli?cﬁslfiﬁng:?ily """"""""""""""""""""""""" i * 2729 9279 Tarp, Discharge Chute ...........ccccoveveverieriennen, 1
R O ——" * 3104491 Sorow SheetMet o 10
24 331 HEeX BOIt ... 1

25 0218-2200 Blower HousiNg ... 1

26 2737 Y2 SAEWasher ..o 6

27 2664 LOCK NUL ... 6

28 563 HeX BO|'F ......................................................... 6 O Service Required Monthly November through March

29 0218-2900 HINgE PiN ..o 2

30 2797 Cotter PiN.....oooiiie 4

31 C-33535 INSPECLioN COVEN.......evveieiiiiie e 1

32 A-7315 Locking Handle..........ccccoviiiiiiiiiine e 2

33 0218-3600 HINGE PiN ..o 2

34 2797 Cotter PiN.....ooiiiieee 2

JAN/2012 *Not Illustrated 80C-018-2 Rev A, Page 1



FIGURE 18-3. SNOW SCREW
Housing Steps (Option)
S/N 800201 and Above

MAR/2006 *Not Illustrated 80C-18-3, Rev. A, Page 1



FIGURE 18-4. SNOW SCREW

Toolbox (Option)
S/N 800201 and Above

MAR/2006 *Not Illustrated 80C-18-4, Page 1



OCT/2008 (460308)

FIGURE 22-1. TURNTABLE

3042037 Locknut 1" (8)
J\ 2714 Washer (8)
2776622 Bolt 1 x 4-1/2 G8 (8)

750242 Turntable Cylinder (2) / " Sy
|2
2612 Castle Nut 1-1/4" (1) . =
2831 Cotter Pin 1/4 x 3 (1) |
A-24246 Washer (1) 14

3042037 Locknut 1" (2) —\\ﬁ{

700344 Upper TT Plate (1)

2776656 Bolt 1 x 6 G8 (2)

700347 Lockpin (2)
*gé:/— 620061 Snap Pin (2)

M-023 Wire (1) 2

700349 Bearing Cage (1)

K-012-67 Hose (1)

This part sheet has multiple pages M7-22-1, Page 1



FIGURE 22-1. TURNTABLE

2774526 Bolt 5/16 x 7/8 (8)

3064467 Lockwasher (8)

/:11% 750248 Lock Cylinder (2)

700539 Cyl Mtg Plate
Welded to Frame

700536 Lock Pin (2)

Optional Power Lockups
460424

OCT/2008 (460308) This part sheet has multiple pages M7-22-1, Page 2



FIGURE 22-1. TURNTABLE

Optional
TT Warning Alarm
460422

OCT/2008 (460308) This part sheet has multiple pages M7-22-1, Page 3



	80D-01-2.pdf
	80D-01-3.pdf
	80D-01-4.pdf
	80D-01-5.pdf
	80D-01-6.pdf
	80D-02-1 Rev A.pdf
	80D-02-2.pdf
	80D-02-3.pdf
	80D-03-1.pdf
	80D-05-1.pdf
	80D-05-2.pdf
	80D-06-1.pdf
	80D-06-3.pdf
	80D-06-5.pdf
	80D-07E-1-1.pdf
	80D-07P-1.pdf
	MAIN CONTROL PUMP

	80D-08-1-1.pdf
	80D-09-1.pdf
	80D-10-1.pdf
	80D-11-2-1.pdf
	80D-11-2-1A.pdf
	80D-11-2-2.pdf
	80D-11-2-2A.pdf
	80D-11-2-3.pdf
	80D-11-3.pdf
	80D-11-4-1.pdf
	80D-11-4-2.pdf
	80D-11-4-3.pdf
	mech2.pdf
	Mech2.pdf
	80D-11-5-1.pdf


	Mech2.pdf
	80D-12-1 Fixed Wing Boom.pdf
	80D-12-2 Fixed Outer-Inner Door.pdf




